


. I

S e  i t e
P a  c a

Pagina

f  nha l t s  -Ve rze i_chn is
T a b l e  o f  C o n t e n t s

ï n d i c e  d e i  C a p i t o l i

Gehâuse
C rankcase
Car te r  Mo to re

Kurbe lwe tau . ,  
o f : *a ! : " , ^Zy I i nde r ,  Zy l i nde rkop f  ,  t s Ia t t ven t i lCrankshaf  r ,  p isron,  cy i inoer , .c t i i i l ; ;  Head,  Reed Vat-veALbero l4otore,  P isÉon; ; -ô ' i i i ;a"Ë, - r " " ia  c i r indro,  varvora a Lamel

Ztinderdeckerr l ( lpplungsdeckel,  Kupplungsausrûcker mit 7 /32,f  KuAe1.Magneto Cover ,  c i i r ter r "co"u" ,*ô* . ; ; ; t . .  w i th  T /32, ,  bat1scoperch io vo lâno,  copercr r io- r ' r iz iâ""1 'cr , ioô" iâ i I  "Ë i  " r " " "  7 /32n

fiïËi:;Ëïl!]r, iiTi,':il-8 3;iiîl; ufi 
':31;:*;îH"ï:nffi 

ilàl,:, mm Kuge 1r
coperch io vo lâno,  coô""Jr r io- r ' r : .2 i " . "1  ch iocc io la  "àn " fere 12 mrn

KOKUSAN-Ma gne t z r indan laEe
KoKUSAN-rgàit i.o" 

-unïi*-"

Accension KOKUSAN

Get r iebe
Transmission
Trasmiss ione

{gnnfung,  K icks tar te r
C l u t c h ,  K i c k  S f a r t
F r i z i o n e ,  M e s s a  i n  M o t o

Vergaser
Carbure tor
Carburabore

Werkzeug
T o o l s
Attrezzi

t t

{ \

r 5

7 9

2 3

2 7

3 7

35





Gehâuse
Crankcase

Car te r  Mo to re

B i l d - N r .  T e i l e - N r .
I11 .  No .  Pa r t  l . l o .
F i g .  C o d i c e

c h n u n E
i p t i o I
i z i o n e

B e
D e
D e

z e i
s c r
s c r

Stûck
Qtv
Qtà

1 - 5

3

4

5

6

7

B

9

1 0

t t

t 3

1 4

t 5

! 6

t 7

292  Bgr

2 3 2  0 l o

z tz  0 l l 0

2 ? g  1 4 0

230 425

2 t 0  t 3 o

230 t95

2 3 2  8 5 0

2 3 2  0 g o

932 o lo

932 \32

9 \5  75 !

240 371

241  g2o

9 5 C  1 l i 1

9 4 0  5 8 1

G e h â u s e  k p 1 .  /  c r a n k c a s e  a s s y .  /copp ia  car te r  motore  eomple tâ

Nade lh t l se  10x1 \x t l  /  need le  bush ing  /c u s c i n e t t o  a  r u l 1 i

Nadelhr lLse ZBx35x!6 /  needle bushr ing /c u s c i n e t t o  a  r u l L i

PaBh i i l se  9 rB x  10  /  doweI ,  Ioca t ing  /spLna car te r

Wel lendichtr ing ZBxSBxT /  o i l -  seal  /c o r t e c o

Wel lend ich t r ing  40x52x8 /  o i l  sea l  /c o n t e c o  .  .

h le l lend ich t r ing  25x40x7 /  o i t  sea t  /cor teco

Ri l lenkugel lager 62W / bal l  bear ing /cus  c ine t to

Ri l lenkugel lager ZOj /  bal1 bear ing /c u s c i n e t t o  .  .

Ri l lenkugel lager 6ZW / bal l  bear ing /cusc ine t to

1 .111: " t  yger lager  620\  /  bar l  bear ing  /c u s c r - n e t t o  . .

Federr ing A6 /  Iock washer 6 /  rondel la
grower 6

Zyl inderschraube M6 x 6O /  cyl .  screw /v i t e

Ent l i i f te rschraube M1B x  ! ,5  /  o i I  f i l l e r
cap /  tappo immiss ione o l io

D ich t r ing  CB x  14  /  gasket  r ing  /
ronde l la  tappo spurgo car te r

Sechskantschraube Mq x  16  /  sc rew,  hex .head,  c rankcase dra in  /  v i te  a  tes ta
esagone

t t

t t



B i r c - l i r .  T e i l e -  j , i r .
I 1 1 .  l i o .  p a r t  t J o .
F i e .  o o d i c e

c h n u n g
: . p t i o n
i z i o n e

) ê
D e

z e i
Q n h

s c r
Str lck
Qtv
Qrâ

1 8 650  0 l to

2 \ t  7 B t

2 2 7  6 r o

D  i c h t u n g s  s  c h e i b e
r tn6 /  rondel_ la . t 2 r 2 x 2 0 x t  /  g a s k e t

D a p p o  s c a r i c o  o l i o

10  , /  dowe l ,  l oca t i ng  /

t v

2 0

I ' lagnetschraube M12.x  t15  /  p lug ,  nagnet icd r a i n  /  t a p p o  s c a r i c o - ô i i o

A u s g l e i c h s c h e i b e  
.  4 g  /  t l 6  , 5 /  o  , 5  /  s h i m ,t ransmiss ion  c lu tc r r  s r , i i i  bear ing  /spessore  a lbero  pr imar i .o

A u s g l e i c h s c h e i b e  
.  U g /  \ 6  , 5  / 0  , 3  /  s h i m ,t ransmiss ion  c lu tch  s r ,â r i  bear ing  /spessore  aLbeno pr imar io

A u s g l e i c h s c h e i b e  
,  

q g /  \ 6 , 5 / o  , t  /  s h i r n ,t ransn iss ion  c tu tch  ,h ; f l  bear ing  /spessore  a lbero  pr imar io - .  .  .
A u s g l e i c h s c h e i b e  

_ 3 ! ! j Z : 5  !  0 , 5  .  t  s h i m ,transmission main shaf i  bearrng /spessore  a lbero  secondar io

A u s g l e i c h s c h e i b e  
_ 3 ! ( 7 2 t 5 ! o , j  . t  s h i m ,transmission main shaf i  bearrng /spessore  a lbero  secondar io

A u s g l e i c h s c h e i b e  
_ l ! ! 1 2 1 5  / o , t  .  /  s h i m ,transmission main shaf i  bearrng /spessore  a lbero  secondar io

Ha l teb lech  /  re ta in i le  n fa te ,  t ransmiss ionbeanings /  p iastra r i i "âeË:.o "uscinett i
Senkschraube M5 x ,+z  /  sc rew,  countersunks lo t -head /  v i le  r i r "aeËià  p ias t rac u s c i n e t t o  .  .

Ausrûckschraube M12 /  sc rew,  k ick  s ta r te rs t o p  /  f e n m o  m e s s a  i n  m o i à ' .

2 2 7  6 t t

2 2 7  6 t z

2 7 227  520

227 52t

2 2 7  5 2 2

t

nach  Bedar f
as  requ i red
a  r i c h i e s t a

nach Bedar f
as requi red
a  r i c h i e s t a

nach Bedar f
as requi red
a  r i ch ies ta

nach Bedar f
as requi red
a  r i c h i e s t a

nach Bedar f
as  requ i red
a  r i ch ies ta

nach Bedar f
as requi red
a  r i ch ies ta

2

4
nach Bedarf
as required
a  r i c h i e s t a

naeh Bedarf
as required
a  r i c h i e s t a

2 2

2 3

)

2 4

2 5

z o

2 7

2 B

2 2 7  1 1 0

9 4 0  3 ! 5

2 4 !  7 7 7

229  140

841  t5 t

8 g g  6 8 l

899  T86

PaBhi i1se  9rB A x
sp lna  car te r

St i f t schraube M10 x  ZZ\ ,5  /  s tud  /coLonnet ta  .  .

Flâchendichtmit_tel  LOCTITE 5t5 t  weinrot  /LocrrrE ruby / LocriiÈ-;;;ro

Schraubens icherungsmi t te l  
6  ccm,  LOCTITEbrau / means g.f "Fiï"i"Ë-i,àcrrrE b1ue,o  c .c .  /  f l acone  Loc t i iË  u iu  o  cc .  .



- 6

@ -23-@

@-22---@

24

25

! )

QSd,u

S',

q27 6ez

,632
-/À1*@p



- 7

X u r b e L w e l l e ,  K o l b e n ,  Z y l i n d e r ,  Z y l i n d e r k o p f ,crankshar l l ^ l l : ! " r i  .cvr inàÀ"r  r r i i "u""  Head,A r b e r o  I ' r o t o r e ,  p i s t o n e ,  c i . r i n o " o , - i u . Ë i - c i l i n d " o ,

B l a t t v e n t i l
Reed  Va lve

Valvo la a Lamel le

B i l d - N r .
f 1 1 .  N o .
F i e .

Tei le- l r l r .
P a r t  N o .
C o d i c e

z e i
s c r
s c r

g h n u n g
J - p t i o n
i z i o n e

B e
D e
D e

St i lck
Qtv
Qtâ

3

292 970

8 z l  4 1 0

9 \ \  5Bz

94\  583

944  586

932 570

2 4 6  0 1 1

9 \ 5  7 5 6

242 570

946 ot5

293  041

Kurbe lwe l le  kp1.  /  c rankshaf t  assy .  /a lbero  motore  comple to

Fasettenscheibe 3tx39 r5x!  /  shim /spes  sore

A u s g l e i c h s c h e i b e  J O r 4  / \ g , 5 / 0 , 3  /  s h i m ,crankshaf t  /  spessore  a lbero  motore

A u s g l e i c h s c h e i b e  3 0 , \ / U 9 , 5 / O , t  /  s h i m ,crankshaf t  /  spessore  a lbero  motore

A u s g l e i c h s c h e i b e  3 0  , U / \ O  r 5 / O , Z  /  s h i m ,crankshaft  /  spessore albero motore

RiLLenkuge l lager  6 jO6 /  ba l l  bear ing ,c rankshaf t  /  cusc ine t to

Sche ibenfeder  
? , *  5_ !  X"y ,  l ^ /oodru f f  ,c r a n k s h a f t  /  c h i a v e l l a  . - :

Fedgr l ing A1B /  J.ock washer 18 /r o n d e 1 l a g r o w e r l g . . . :

Sechskantmut te r .Ml6  x  !15  /  t tex .  nu t ,crankshaft  /  dado :-  .

Sche i 'benfeder_ ,9 . *  9 -  |  k "V ,  Woodru f f  ,c rankshaf t  /  ch iave l la  . " :

Pr inârtr ieb kp1. (nur Antr iebsrad und
I :?t lqqlkorf-gemeinsa* àurt"uschent ) /orrve gear wi th c lutch drum assy. i "é_place 

9n1y dr ive gear " i ;h ctutch drumassy. !  )  /  campana-fr iz ione C"*ùi"""*" 'solo insieme ingranaleià--"on campanaf r i z ione!  )

Federr ing A2Z /  l^ock washer 22 /rondel la grower Zz

t

I

nach Bedar
as requi re
a  r i c h i e s t

l t  -

n -

6

1 0

t t

t 2

945  759

842  230

B 3 z  o 4 o

Sechskantmutter MeZ
dado

x  t r 5  /  h e x .  n u t  /

need le
a  ru l1 i

Kolbenbolzenkâf i  g  ?}x l \x} j  /
! :?" i tg,  pisron Ëi.  / -eâb6i,
s p r n o t t o



B e z e i c h n u n g
D e s c r i p t i o n
D e s c r i z i o n e

B i l d - l i r .  T e i l e - i J r .
I 1 1 .  N o .  P a r t  N o .
F i g .  C o d i c e

S t t c k
Q t v
Qrâ

l t  , 1 4 , 2 9 2  9 0 0 K o 1 b e n  k p I .
p i s t o n  a s s y .
p i s t o n e  B 5  r 0

Ko lben  kp l .
p i s t o n  a s s y .
2nd  ove rs i ze
s e g m e n t o ,  Z a

B 5 r O  Q  m .  R i n g ,  S t a n d a r d  /
U 5 , 0  r n m  w .  r i n g ,  s t a n d a r d
mm con  segmen to ,  s tandard

292 907

2 9 2  9 0 2

1 4 215 460

215 46t

215 \62

B 5 r 5  b  m .  R i n g ,  2 .
q5  f  nm w.  _ r fng ,
/  p is tone 85,5- t i , t

I : ]P: l  IP l '  82,25 a n  Ring,  1 .  schr i r r  /
l 1 : ton  assy .  8 .5 ,?5  mm w.  " i . , g ,
l s t  ove rs i ze  /  p i s tone  85  r25 -mm consegmen to ,  t a  magg io raz ioné

2 2

2 3

2 \  2 7

2 4

é.>

2 ! 6  1 6 0

2 \ 5  5 4 0

? to  1 l {0

213 405

230 260

9 \ !  1 B o

2t3 420

927  410

2 \ 2  0 g r

22\ 3J5

22\ 330

224 360

Vent i l t râger
porta valvola

Vent i l t râger

B la t tven t i l  /
Lamel le

2

r 5

t 6

.| .,
L l

t 9

2 t

2 0

1 B

Rechteckr ing  B5r0  O,  S tandard  /rec tangu lar  r ing  85rO mm,  s tandard  /segmento  R 8510 mm :  .

R e c h t e c k l i n e  8 5 r z 5  O ,  t .  S c h l i f f  /r e c t a n g u l a r _ r i n g  8 5 r 2 5  m m ,  1 s t  o v e r s i z e  /segmento R 85 r25 mm-

R e c h t e c k l i n e  8 5 1 5  O ,  Z .  S c h l i f f  /rectangular r ing B5;5 r i l r  2nd oversize /s e g r n e n t o  R  8 5 1 5  * r o  :  . '  . '  .  .  .

Ko lbenbo lzen /  p is ton  p in  /  sp ino t to

Sicherungsr ing ZO x !  15 /  snapr ing /seger .  .

Dichtung f i i r  Zyl inderf lansch /  gasket,
cyl inder base /  guarnir io""  c i . r lnorà 

-  
]

Zyl inder mit  Btchse /  cyl inder wi th
s l e e v e  /  c i l i n d r o  c o n  c â m i c i a  . - . - - .  .

O-Ring 6- l  /  O-r ing /  anel lo gonma

St i f t schraube M10 x  HS /  s tud  /  co lonnet ra

S c h l i f f  /

c o n
maggiorazioné

k p I .  /  r e e d  v a l v e  a s s y .  /
comp le ta  .  .

/  reed va lve /  por ta va lvo la

reed  peda l  /  va l vo la  a

Zyl inderkopf
c i l i nd ro

/  cy l i nde r  head  /  t es ta

Sche ibe  10 ,5  /  washer  /  ronde l la

Sechskantmutter M10 /  hex.  nut /  dado o

z



Bi  1d - i i r .  Te i Ie -  j . i r .
I 11 .  l t o  .  Pa r t  No .
F i s .  c o d i c e

i c h n u n s .
r i p t i o i
r i z i o n e

3 e
D e
D e

z e
s c
S C

St tc  k
Qtv
Qtâ

2 6 224 370 Vent i lansch lag  /  reed peda l  s top  /a r res to  va lvo la  .  :

Zy l inderschnaube M4 x  B  /  cy1 .  sc rew /v i t g  .  .  .  o  .  .

Vergasers tu tzen /  carbure tor  socket  /man ico t to  carbura tore  .  :  .

V e r g a s e r w i n k e l s t u t z e n , /  a n g u l a r  t u b e ,carburetor /  manicottô càrburatoreangolare

Federr ing A6 /  Ioek washer 6 /  rondel lagrower 6

Zy l inderschraube M6 x  lO /  cy t  sc rew /v i te

Sch lauchsche l le  60  kp l .  /  hose c lampassy .  /  faseet ta  man ico t to  comple ta

Schraubensicherungsmit te l  6 ccm, LOCTITE
?!2 ,  b lau  /  means-o f  secur ing ,  LOCTITEblue ,  6  c .c .  /  f raco"À- iôôr r rn  b lu  6  cc .
Zyl inderbtchse /  cyl inder s leeve /camic ia  c i t indro  :  :  : - :  .  .

Kurbelwel len-Reparatursatz /  crankshaftrepair  set  /  gruppo Oieirà cornpleto .  .

27  940  2 t5

2 8  2 6 7  8 6 0

o h n e  A b b .  2 6 T  B B O
wi thou t  i 1 t .

s e n z a  F i g .

2 9 945 75r

30  B4o  BBo

3t  Bs t  590

3z 899 786

33 273 410

3 4  2 g z  9 1 4

6

t

nach  Beda
as requi r
a  r i c h i e s



o P

e  e  B u o

o)----g
U\

æ@ 
-\-c)

' -@,4
re\5?:æ \r/

==g\
C\I

1
fl
JI

il
il
ll
ll
t]

_ll-ll
t l

il

ll
il
t l1+
çr
A
II
il
ô

I r o

€
cr)



-  . I l

Ztnderdecke l ,  Kupp lungsdecke l ,  Kupp lungsausr tcker  mi t  T  /32 ' r  xuge ln
I ' lagneto  cover ,  c lu tch  cover ,  cam assy .  w i th  T l j z i t  uar rs

c o p e r c h i o  v o t a n o ,  c o p e r c h i o  F r i z i o n e ,  c h i ô c c i o l a  c o n  s f e r e  1 t n "

Bi ld -Nr .  Te i l e - l ' l r .
I11 .  No .  Par t  I ' lo .
F i e .  C o d i c e

c h n u n g
i p t i o n
i z i o n e

B e
D e
D e

z e i
s c r
s c r

Stt ick
Qtv
Qrâ

2t2 660

9 2 7  9 \ 6

B 4 o  8 6 1

2 r 2  7 5 t

9149 0 lO

2 3 2  4 4 0

259 795

259 630

2 4 0  3 ! 0

2 \ t  7 9 5

239 660

240  560

8 9 9  7 8 6

239 630

Bj t  260

24 t  8 r r

2 4 t  8 1 6

Ztnderdecke l  /  magneto  cover  /  coperch io
vo lano

S c h e i b e  6 r z l t Z l !  /  w a s h e r  /  r a n e l l a

Zyl inderschraube M6 x 25 /  cy]- .  screw /
v i te  a  tes ta  c i l indro

Kupp lungsdeckeL /  c lu tch  cover  /
coperch io  f r i z ione

Halbrundkerbnagel  j  x 8 /  dr ive pin /
sp ina

Kuge1 7 /32r r  /  ba l1  /  s fe ra

A u s r t c k t e l l e r  /  e a m  a s s y . ,  c l u t c h
reLease /  ch iocc io la  f r i z ione

F ix ie rp la t te  /  p1ate ,  c lu tch  ad jus tment ,
locking /  ferno vi te registro f r iz ione :

Gewindes t i f t  MB x  t9 , j  /  sc rew,  c lu tch
adjustment /  grano fermo registro f r iz ione

Gewindes t i f t  M4 x  6  /  sc rew,  c lu tch
adjustment /  grano fermo registro f r iz ione

Blat t feder /  spr ing,  c lutch cam
retaining /  innesto f r iz ione

Zy l inderschraube M5 x  tZ  /  sc rew,  s lo t
head /  v i te  f i ssagg io  innes to  ch ioec io la

Schraubensicherungsmit te l  6 ccm, LOCTITE
242, blau /  means of  secur ing,  iOct l fE
b 1 u e ,  6  c . c .  /  f l a c o n e  L O C T I i E  b l u  6  c c .

Zugfeder /  spr ing,  e lutch cam return /
mol la  ch iocc io la  f r i z i one

l{el lendichbring 22x32x7 /
c  o r tec  o

Zyl inderschraube M6 x t5
head  /  v i t e

Zyl inderschraube M6 x 40
h e a d / v i t e . . . .

o i l  s e a l  /

/  s c r e w ,  a l l e n

/  s c r e w ,  a I 1 e n
a a

t

5
2

3

o

7

4  , 5 ,

5
7

1

1 0

t t

7 2

t 3

1 4

t 5

t

nach Beda
as requir
a  r i ch ies

t 6

t 7
5



B i l d - N r .  T e i l e - N r .
I11  .  No .  Pa r t  l i o  .
F i g .  C o d i c e

c h n u n g
i p t i o n
i z i o n e

B e
D e
D e

z e 1
s c r
s c r

Str.lc k
Qtv
a\+ ^r
b g r , é

2 t

2 0

1 0

1 B

297 \4 t

B J o  B 9 o

B 4 o  j T t

241  Boo

D i c h t r i n g  6 , 2 / 8 , 9 / t  /  g a s k e t ,  o i l  1 e v e lp l u g  /  r o n d e l l a  b r u g o l à  t i v e i l o  o l i o  . - .

Z y l i n d e r s c h r a u b e - M 6  x  t t 1 5  /  p 1 u g ,  o i ll e v e 1  /  b r u g o l a  l i v e I l o  o i i o  : - : - :  : - :

V e r s c h l u B s c h r a u b e  M 1 B  x  t 1 5  /  p 1 u g ,
a d j u s t m e n t  /  t a p p o  p l a s t i 6 a  c a r t e r
fr iz ione

K u p p l u n g s s e i l z u g  k p 1 .  /  c l u t c h  c a b l e
a s s y .  /  c a v o  f r i z i o n e  c o m p l e t o

2



-  1 4

o @

o $

ae\ Æo'N{R F

e\ *\
*=-*>P: g

=

P
ou
@ \
r ' O )

l e
:

@



-  1 q

Ztnderdecke l ,  
-  Kupp lungsdecke l ,  Kupp lungsaus^ lcker

I " lagneto  C over ,  C lu tch  Cover r '  
'  

C" i l " ; ssy .  w i thcoperch io  vo lano,  coperch io  Fr iz io ; ; ;  ôn io"c io ra

rnit
! 2
c o n

t2 nm Kugeln
mm ba l ls

s fe re  tZ  nm

Bi ld - l ' l r  .  Te i 1e - l lr  .
I 11  .  No .  Pa r t  l l o .
F i g .  C o d i c e

g h n u n g
i p t i o n
i z i o n e

B e
D e
D e

z e i
s c r
s c r

SttlcI,
Qtv
Qtâ

7 212 660

2 927 946

3  8 4 0  8 6 1

\  , 5 ,  z l a  7 5 6

5  9 a 9  o l o

6  z j z  150

7 259 9\5

B 240 3to

9 \2  670

239 901

It ztt1 560

t 2  8 9 9  T 8 6

t3 49 615

1 4  V t  2 6 0

7 5  z l t  8 1 1

2 \ !  8 1 6

B : O  B g O

Ztnderdecke l  /  magne to  cove r  /  cope rch iovolano

S c h e i b e  6 r 7 / ! z / t  /  w a s h e r  /  r a n e l l a

Zy l inderschraube-M6 x  25  /  cy l �  sc re !ù  /v i t e  a  t e s t a  c i l i n d r o  
- :  

.  .

Kupp lungsdecke l  kp l .  /  c lu tch  coverassy .  /  coperch io  f r i zone cornp le to

Halbrundkerbnagel  3 x B /  dr ive pin /spina .  .

Kugel  tZ mm /  bal l  /  sfera

A u s r t c k t e l l e r  /  c a m  a s s y . ,  c l _ u t c h
re lease /  ch iocc io la  r r i z ione

Gewindes t i f t  MB x  tg  r j  /  sc rew,  c lu tchadjustment /  grano rérmo regisÉrà- i* i " io. , .

Sechskantmutter.  MB /  hex.  nut /  dado

Bla t t feder  /  spr ing ,  c lu tch  cam
retaining /  innest o- t r iz ione

Zyl inderschraube M5 x tZ /  screw, s lothead /  v i te  f i ssagg io  innes to  ch iocc io la

Schraubensicherungsmit te l  6 ccm, LOCTITE2!2,  b lau /  means-of  secur ing,  LOCTITEb1ue,  6  c .  c .  /  t lacone Ï ,ôCUTE b1u 6  cc .

Zugfeder  /  spr ing ,  c lu tch
m o l l a  c h i o c c i o l a  i r i z i o n e

WelLendichtr ing ZZxl �ZxT /

t

3

1

v

1 0

1

3

1

7

7

nach Beda
as requi r
a  r i ch ies

6

2

t 6

c  o r t e c o

Zy l i nde rsch raube  M6  x
head /  v i te

Zyl indersehraube M6 x
head  /  v i t e

cam return /
a a

o i l  s e a l  /
a . a .

/  sc rew,  a l1en

/  sc rew,  a l len

t?

4 0

t 7 D i c h t r i n g  6 , 2 / 9 , 9 l t  /  g a s k e t ,  o i l  l e v e lp lug  /  ronde l la -brugotà  1 ive t lo  o l io

L



B i  1 d - ] J r .  T e i t e - i , l r .
f  1 1 .  1 ' l o .  P a r t  N o .
F i e .  C o d i c e

c h n u
i p t i
i  z i  o

B e
D e
D e

z e i
s c r
s c r

n g
o n
n e

S t t c k
Qtv
Qtâ

1 B B 4 o  j T t

2 \ !  B O O

Z y l i n d e r s c h r a u b e - M 6  
! _ t t , 5  . /  p I u g ,  o i lleve I  /  b rugo la  l i ve I là -6 i r .o

Versch luBschraube M1B x  !15  /  p Iug ,
ad jus tment  /  tappo p fas t iËa  car te rfr iz ione

K u p p l u n g s s e i l z u g  k p 1 .  /  c l u t c h  c a b l _ ea s s y .  /  c a v o  f r i z i ô n e  c o m f i e t o

1 q

é U 2 9 7  \ \ l



(o

$ P

ro

o
ot
A F, \ F
PO
so

O
/'

9r



KOKUSAi i -Magn e t  z  r lndan Iage
KOKUSAI { - Ign i t i on  Un i t

Ac c  en s  ione-KOKUSAI, i

B i l d - l ' l r .  Te i  1e -Nr .
f 1 1 .  N o .  P a r t  N o .
F i e .  C o d i c e

B e
D e
D e

z e i
s c r
s c r

c h n u n g
i p t i o n
i z i o n e

Sttck
Qtv
Qrâ

t t t

t - 1 0

t

2

5

4

5

6

7

a

9

1 0

1 1

292  920

291  060

26 \  940

26 \  950

26\  975

247 265

26\  970

B 4 r  W 5

26 \  960

25t 905

2 \ !  9 7 5

25t  900

293 070

927 5To

9 \ 5  7 5 0

8 4 0  5 1 0

26\  %0

Magnetz i . inder  kp1.  /  ign i t ion  un i t  assy .  /
vo lano comple to

A l k e r p l a t t e  k p l .  /  s t a t o r  p l a t e  a s s y .  /
p ia t to  vo lano comple to

Ankerp la t te  /  s ta to r  p la te  /  p ia t to
volano .  .

Le i tungss t rang kp l .  /  w i r ing  harness
assy .  /  g ruppo cavo comple tô

Geberspu le  un ten  /  pu l_ser  co i l  1ower  /
bobina comando infer iore

D i s t a n b r i c h s e  I t , Z /  B / 5 , 5  /  d i s t a n c e
s l e e v e / d i s t a n z i a t e  . .

Geberspu le  oben /  pu lser  co i l  upper  /
bobina comando super iore

Kombischraube M4 x 28 /  combined screw /
v i te

Ladespule /  exei ter  coi l  /  bobina
al imentazione .  .

Le i tungssche l le  k le in  /  c lamp sna1 l  /
f a s c e t t a p i c c o l a  o .  . .

Kombischraube M4 x B /  combined screw /
v i te

Le i tungssche l le  g roB /  cJ -amp b ig  /
fasce t ta  g rande .  .

Magnetrad /  f lywheel  /  parte rotante

Sche ibe  5 ,3  /  washer  /  ronde l la

Federying A5 / ].ock washer 5 /
grower !

Zyl inderschraube M5 x t6 /  cyl- .
v i te

E lek t ron ikbox  /  e lec t ron ic  box
central i_na

ronde l la

screw /

I

2

!

2t 2

7 3

1l l

t 5



Bi ld -1 ' l r .  ?e i t e - i l r .
I 1 1 .  N o .  P a r t  l l o .
F i e .  C o d i c e

c h n u n g
i p t i o n
i z i o n e

B e
D e
D e

z e i
s c r
s c r

St t l ck
Qtv
^+ ^aY{ wct

1 6 , t 7  ,

7 7

1 B

t g

2 0

26t+ 920

B6s  2oo

899  9zo

260 ûo

899  786

Z r l n d s p u l e  t < p l :  /  i g n i t i o n  c o i l  a s s y .  /bob ina  accens ione àompte ta

ZrJnd le i tungss tecker^  /  spark  p lugpro tec tor  /  cappucc io  càndeIà  :

l l l9 t  gtrq vt275 . r2 (wlc)  /  spark pruswzl5 rz (w3ç;  /  canaérâ wzfs rz ?wjdl
Lei tungst i i l le  /  cable grommet /  gommino
f i l o  vo lano

Schraubens iche rungsmi t te l  6  ccm,  LOCTïTE2!2,  bLau /  means of  secur ing,  ioc i i rn- "b1ue,  6  c .c .  /  f tacone r ,ôô i r iÉ b lu  6- i . .
Epoxyk leber  /  epoxy g lue /  coI la  Epoxy

2 t

t

nach Bedarf
as  requ i red
a  r i c h i e s t a

l l -



9---+sr
Lt=-MY-+

ffi
PffiL.

W

mF-
@-o
O-'

n---@

..-ffi'm
=m

J 3
n
l l
t l
l l  s

l l o ,
U
e

Æ q

I
rO
N

3=9
.ffim s-@

c_-R

O-s
ffir_r'o
V r

rl.Æz

ffi
6ffi1_re'\:.:y F

O-e

@

@--e

ffiL-
@-_n

@
ni

t-
N'ry

n
ilN----i I
t l

( o U
c!

I e ary=m
O-p I

I
I

o)
N-m

(Y)

@_-r



G e t r i e b e
Transmiss ion
Trasmiss ione

B i l d - N r .  T e i t e - t . t r .
I11 . I ' lo . Part I ' lo .
F i e .  C o d i e e

: h n y n sr . p t i o n
i z i o n e

B e
D e
D e

z e i
s c r
s c n

Stt lck
Qtv
Qfâ

7

t
5

6

! - 2 2

t

2

3

4

287 f io

2 3 7  7  \ 0

253  570

235 6zo

2 2 7  0 8 0

245  l4o

235 602

2 2 7  4 4 1

2 3 2  8 0 5

235 665

235 641

2 1 7  7 2 0

2 3 2  B o o

2 3 3  5 0 0

235 653

2 2 7  \ 6 s

2 \ 5  l 4 o

G e t r i e b e  k p I .  /  t r a n s m i s s i o n  a s s y .  /cambio  comple to

Vorgelegewel le /  c lutch shaft  /  a lber.opr imario

Lagerb tchse ZZ,BxZ[x t I  rT  /  bush ing  /b u s s o L a

Losrad tT  z .z^3 .  Gang /  gear  J rd  /i n g r a n a g g i o J *  ; . ;

An lau fsche ibe  ZZxZT ,5xZ 13  /  th rus twasher  /  spessore

Sprengr ing 24 /  snapr ing /  seger

ill3lHËË,|.'r&' ' .2: :':*.' 
gear 2nd /

. o

Anlaufscheibe 2!  rZxZT ,5x!  /  thrust
w a s h e n / s p e s s o r e  .  o

Nadelkâ1j,g 27x?5xt3 / needle bearing /g a b b i a a r u l l i  . :

! : : fa  23  .2 .  ia4 .  Gang /  gear  4 rh  /rngranaggio 4* . .

Fes t rad  lZ  Z .à  7 .  Gang /  gear  1s t  /ingranaggio 1 .

Hauptwel le /  main shaft  , /  aLbero
secondar io

Nadelkâfig ZtxZ5xtJ / needle bearing /gabbia a rul l i

Lagerbr lchse ZJ ,Bx25x9,B /  bush ing  /busso la

P: : ig  z \ .2 .?a1.  Gang /  sear  1sr  /rngranaggio 1'

Anlaufscheibe ZZxJ}xZ 16 /  thrust
washer /  spessore

Sprengr ing 24 /  snapr ing /  seger

1 0

t t

t 2

1 ?

1 4

7 5

3
t 6



-  2 ) l

t s i 1 C - l i r .  r e i l e - i , l r .
I 1 l .  , ' l o .  ? a r |  I f o .
F i g .  C o d i c e

c h n u
i p t i
i z i o

B e
D e
D e

z e i
s c r
s c r

n g
o n
n e

St i l ck
Qtv
Q r â

4 ' 7
I I 235  t l t

235  6 to

2J5 g3

227 430

245 390

242 650

216  990

2 3 6  g g 7

236  992

2 S B  7 8 5

zSB 775

2 5 8  7 6 5 .

2SB B4 l

258 855

827 265

2 3 7  6 l A

S c h a l t r a d  2 4  r 7  h
i n g r a n a g s i o ' u â ' : : ' . o : " :  /  s e a r  4 t n  /

o .

Losrad Z l  Z .  r ^2 .  Gang /  gear  2nd /ingranagg io  âa  .  . - : ' '  .  .  o  .
S c h a l t r a d  1 n  n  a
i n g r a n a g s i o ' 3 â ' : : ' . o : t :  /  s e a r  l r d  /

An lau fsche ibe  IT  r? 'x l ,ox t  /  th rus twasher  /  spessore

Sicherungsb lech  NA24 /  washer  /  ronde l la
Sechskantmut te r  M20 x  l  15  /  hex .  nu t  /dado

Ket tenrad  t3  Z .  /  sprocket  /  p ignone

Ket tenrad  14  Z .  /  sprocket  /  p ignone

Ket tenrad  15  z .  /  sprocket  /  p ignone

SchaLtstqlge 
/  p in,  shi f t  fork guide /as ta  band iere t tà

S c h a l t g a b e l  3 . / \ .  G a n g  /  f o r k .shift ins 3-\ /  uanàiâi"i tà-.âiuio Jo_4o
Schaltgabel  1.  -C?"e (  fork,  shi f t ing t  /b a n d i e r e t t a  c a m b i o - 1 o  

- . - .  
.  .

Schal tgabel  
?:  .c?"e_C fork,  shi f t ing 2 /b a n d i e r e t t a  c a m b i o - 2 o  

- . - :  
.  .  .  .

Scha l twa lze  kp1.  /  sh i f t  d run  assy .  /desmodromico .  .
Sche ibe  lZ r5x1! rgx}  /  washer ,  sh i f t  d rum /rondel la

scha l twe l le  mi t  K l inke  kp I .  /  sh i f t  sha f tw i th  pawl  assy .  /  a lbero ' -cambio  congrimagliera . .

Kl inkenfeder /  spr ing,  pawl /  rnol la

Indexhebel  kp1. /  lever,  index /  Ievaind ice

AnLaufscheibe I0 r tx]- lxt  /  thrustwasher  /  spessore

rndex feder  /  spr ing ,  index  /  mor ra  ind ice
Dis tanzhû lse  t4xZT r5x t0  /  d is tances leeve /  d is tanz ia lZ  :  .  . -

1 B

2 0

2 t

é z

7

L

2 3

2 4

2 5

2 6

7

1

!

t

2

t

t

t

7

7

2 7

.lB

3o

2 g

3 3

3 \

3 5

7

t

t

t

3 t

32

239 8lo

248 925

BzT 590

? 3 9  8 2 0

2 4 7  4 1 0



- 2 5

B i l d - l l r .  T e i l e - 1 , 1 r .
f  1 1 .  l , l o .  p a r t  l l o .
F i e .  c o d i c e

c h n u n q
i p t i o i
i z i o n e

l f E

D e
D e

z e i
Q ^ h

s c r
S t t c k
Qtv
Qtâ

3 6

3 7

3B

39

40 -  l {4

4 0

4 7

4 2

\ t

4 4

4 S

\ 6

2 3 9  6 4 0

\ 3 0  1 1 0

Haarnade l feder  /  . spr ing ,  t ransmiss iona c t u a t i n g  l e v e r  /  m o l l à ' .

o-Ring t}-Z,T /  O-r ing /  anel l ino gomma
BP Energrease LZ

o-Ring  to -Z ,T  /  O- r ing  /  ane l l ino  gonma
FuBscha l thebe l  kp l .  /  sh i f t  Leverassy ,  /  leva  canb io  "on ,p ià t .

FuBschal thebel  /  shi f t  Lever /  ] revacambio

i iebeLfeder /  spr ing /  mol la

Lagerschraube M5 x  tg  /  bear ing  screw /v i t e

Klapphebel  /  fo ld ing lever /  Ievap iegab i le

Klapphebelmuffe /  rubber,  fo ld ing levergonunino leva piegabi l "  
- ]  

.  .

Zyl inderschraube-M6 x 20 /  cyi* .  screw /v i t e  a  t e s t a  c i r i n à n ô  : - . ' .

Schraubens icherungsmi t te l  6  ccm,Locrrrn z4z.  b lau-/  ; ; ; ;  àr-r"Ë"" ins,
*.qrIrt_ blué , 6- ;.; .- i-Ti"àon" LocrrrnD J - u  b  c c .  .

B o  1 1 0

2 \ B  9 t 7

2 \ B  9 t o

239 770

2 4 0  t \ 5

2 \ B  9 0 5

260 5\5

247  g3o

899  T86

7

t
naeh Bede
as requi r
a  r i c h i e s

1

t

nach Bedar
as require
a r ich iest

7

7

/



v
N t l
l q / 1

0 g
_ = = - l 1

Fe--2.
v
s

;1 ;ô--&-n
= -r^âa-u

! tg

cv)

o-s

I
I

i ^
L.__--_f/--))

rv/

&-----<>

E-'

rO
.û
€

@--



Bi - l d - l ' l r .  Te i l e - l { r .
I 11 .  i . l o .  Pa r t  i ' l o .
F i g .  C o d i c e

- 2 7

Kupp lung,  K icks tar te r
C l u t c h ,  K i c k  S t a r t

F r i z i o n e ,  M e s s a  i n  M o t o

z e i
s c r
s c r

c h n u n g
i p t i o n
i z l o n e

B e
D e
D e

Stt ick
Qtv
Qrâ

2 2 7  6 o o

2 3 2  7 0 0

232 650

2 9 3  0 4 1

2 2 7  6 0 0

259 BB0

259 900

259 910

259 B7o

2tt5 320

242 605

239 740

t 3  t 6 259 895

A n l - a u f s c h e i b e  2 0 , 2 / 3 j / j  /  t h r u s t  w a s h e r
c lu tch  drum /  spésso i " - " . rp "na  f r i z io r . r " ' .

Innenr ing  /  inner  race ,  c lu tch  drum /
bocco la  campana f r i z ione

Nadelkâf ig 25x29x!0 /  needle bear ing /
gabb ia  a  ru l l i

Pr imârtr ieb kpl .  (nur Antr iebsrad mit
Kupplungskorb gemeinsam austauschen! )  /
dr ive gear wi th c lutch drum assy. ( re-
place only dr ive gear wi th c lutôh drum
assy .  !  )  /  campana f r i z ione (canb iane so lo
insieme ingranaggio con campana
f r i z i o n e !  )

An lau fsehe ibe  20rZx35x3 /  th rus t  washer ,
c lutch drum /  spessore canpana fr iz ione

StUtz teLLer  /  p la te ,  c lu tch ,  inner
pressure  /  p ia t to  por ta  mo l le

Be lag lamel le  2 rJ  mm /  p la te ,  c lu tch
f r i c t ion  /  d isco  f r i z iône guarn i to

Innen lamel le  /  p la te ,  c lu tch  dr iven  /
d isco  f r i z ione fe r ro  .  .  .

Mitnehmer /  c lutch hub /  tarnburel lo
fr iz ione

Sicherungsb lech  NA2O /  washer ,  t rans-
miss ion  shaf t  lock ing  /  ronde l la
f issaggio dado fr iz iône

Sechskantmutter M18 x !  15 /  hex.  nut /
d a d o . . . . . .

Kupp lungs feder  (Federn  nur  sa tzwe ise
w e c h s e l n !  )  /  s p r i n g ,  c l u t c h  ( c h a n g e
spr ings  on ly  se tw ise  !  )  /  moI1a  f r fz ione
( c a m b i a r e  s o l o  t u t t a  l a  s e r i e !  )

Druckp la t te  kp l .  /  p1a te ,  c lu tch  spr ing
re ta in ing  w i th  hub assy .  /  p ia t te l io
c o m p l e t o f r i z i o n e  . . . .

Sicherungsr i -ng 10 x I  /  snapr ing /  seger

z

9

1 0

t t

t 2

7 3 2u5 330



B i l d - N r .  T e i l e - l J r .
I11.  l lo  .  Par t  I ' lo  .
F i e .  C o d i c e

i c h n u n Ê
r i p t i o i
r i z i o n e

B e
D e
D e

z e
s c
S C

Str lc k
Q t v
Q r à

22

2 4

2 5

, )' '26

2 7

2 B

29

3o  37

259  B9o

9 3 2  9 9 0

259 705

945  750

241  770

235 767

2 3 7  6 2 1

2\5 t50

9 4 4  4 6 8

945  660

239 76t

228 202

2 2 7  B B o

zltt 017

927 475

2 \ 7  5 4 0

248 9146

2 4 8  9 5 7

2 3 0  \ 5 t

7 5

t 6

1 4

1.7

1 8

t 9

2 0

2 t

23

D r u c k p l a t t e  / . p l a t e ,  c l u t c h  s p r i n g
r e t a i n i n g  /  p i a t t e l i o

K u g e l -  5 / \ z n  /  b a l 1  /  s f e r e  p i a t t e t l o

Druc l rR l lz  /  hub,  c lu tch  spr ing
r e t a i n i n g  /  c u s é i n e t t o  p i a t t e l l o

Feder r ing  A5 /  lock ing  washer  5  /  ronde l_ lagrower 5

S e c h s k a n t s c h r a u b e  M 5  x  Z j  /  s c r e w ,  h e x .h e a d / v i t e  . .

Zwischenrad 
Tpf .  /  gear,  k ick start  id. ler  /ingranaggio intermedia messa in moto

starterwel le /  k iek start  shaft  /  a lbe'omessa in  moto  .  .

Drahtsprengr ing 19,5 /  c i rc l ip /  anel lo
ct ] -  s]-curezza

Anlaufscheibe Z0 rJxJOxt /  thrust  washer /s p e s s o r e

Sicherungsr ing  ZO x  !12  /  snapr ing ,  k ickstart  shaft  /  seger méssa in rnoCô":  l - :

Kickstarterfeder /  spr ing,  k ick start  /m o l 1 a  m e s s a  i n  n o t o  .  .  : ' .  .  .

Sperrad /  ratchet gear,  k ick start  /innes to  messa in  nô to  :  . - .  .  .  .  .

A n l a u f s c h e i b e  2 2 r Z x T j , 5 x 1  /  t h r u s t
washer  /  spessore

Startemad kp1. /  gear,  k ick start
dr ive /  ingranaggio rneésa in moio-.

Anlauf scheibe ZZ ,JxJOx.0 r  5 /  th: :ust
washer  /  spessore

Dis tanzht lse  22  r l xJ }x \  ,Z  /  d is tance
washer /  d istanziale :

K j -cks tar te rhebe l  kp l .  (b is  Motor_Nr .
7 7 7 . \ 2 3 )  /  l e v e r  a ê s y . ,  k i c k  s t a r C -  i u p  r oe n g i n e  s e r i a l  . n o .  n i . U z l l  /  p e d a l e ' * à " À "
in moto ( f ino a n.  morore f iT: tb '  : ' " : '  .
Kickstarternabe /  hub, k ick start  /  partein fe r io re  messa in  ,àËo .  

- .

o-Ring !3-t15. /  o-r ing /  ane11o gonma

t

t 2

l o

1

1
3 t



Bi ld-1 ' l r .  Te i le- l ' l r .
I11 .  l , io .  Par t  No .
F i e .  C o d i c e

c h n u n q
i p t i o i
i z i o n e

B e
D e
D e

z e i
s c r
s c r

S t  û c k
Q f v
r\ + ^'q u d

3 7

l 8  4 l

2 \ B  9 \ r

239 535

2 3 2  4 4 0

2 2 7  9 0 0

240 l ï t

260 z to

2 \ 8  0 6 0

t 2 K i c k s t a r t e r h e b e l  /  I e v e r ,
p a r t e  s u p e r i o r e  n e s s a  i n -

Druck feder  /  spr ing ,  k ick
mo1 la  s fe ra  messa in  moto

K u g e l  7  / j 2 "  /  b a 1 t ,  k i c k

3 3

3 \

k i c k  s t a r t  /
rnot o

s ta r t  lever  /

s ta r t  lever  /

3 5

t 6

s fe ra  messa  i n  mo to

F i x i e r s c h e i b e  6 , 2 x Z O x Z  /
ronde l la

washer  /

3B

5 9

\ 2

\ t

4 6

2 4 8  0 5 5

248 955

239 537

232 l {40

229 z to

260 2!O

B 4 o  9 9 t

899  T86

259 B5z

243 l4o

Sechskantschraube M6 x  tZ  /  hex .  sc rev ,  /V L E e  .  .

Muf fe  /  rubber  s leeve,  k ick  s ta r t  /gommino peda le  messa in  moto

K i c k s t a r t e r h e b e l  k p l .  ( g e s c h l o s s e n e
A u s f û h r u n g )  /  l e v e r  a s s J . ,  k i c k  s b à r t( c l o s e d  e x e c u t i o n )  /  p e d a l e  m e s s a  i n  m o t o(esecuz ione ch i .usa)  "à rp i " ta

K i c k s t a r t e r h e b e l  ( g e s c h l o s s e n e  A u s _
f t ih rung)  /  lever ,  [ i ck  s ta r t  (c iôsea
e x e c u t i o n )  /  p e d a l e  m e s s a  i n  m o d à - - -( e s e c u z i o n e  c n i u s a )  .  

- :

Kickstarternabe /  hub, k ick start  /  parte
in fe r io re  messa in  mofo

Druckfeder /  spr ing,  k ick start  lever /mo1 la  s fe ra  messa in  no to  o  .  .  .

Kuge l  7  / t zn  /  ba I I ,  k ick  s ta r t  1ever  /s fe ra  messa in  motô  .  .

4 0

4 1

4lr

4 5

SpannhùIse 6 x  20 /  dowel  tube /  perno
tend i to re

Muf fe  /  rubber  s leeve,  k ick  s ta r t  /gommino pedale messa in moto

Zyl inderschraube MB x jO /  cyi-  screw /v i t e

Schraubensicherungsrni t te l  6 ccm, LOCTITEz4z,  b lau /  means-of  seeur int ,  ioct i , iË"b1ue,  6  c .c .  /  f lacone LoCTI iÉ  t i ; -e - " " .
Kupplungskorb 1ose /  c lutch drum loose /campana fr iz ione sola .  .

Senkn ie t  5  x  IZ  /  countersunk  r i ve t  /r i v e t t a

t

nach Beda:
as  requ i r r
a  r i ch ies t

4 7



FI

LJ-',
B
{J-"

r̂_J

O-sn

9-=.'
12-t

N.J

, l--*37
\Y/
t 7

R-..
Ë

fl--.,
i,oou

I

29

i26

1 î

27

21 à i

i 24
I

Iru
I

I
I

F-te
E

mL-,,

W--:l
r l

I
' , -Æ

' 6 e

@_ro

I

. 
trr

x j34+"
-... !ra.

- t l

L J



B i l d - N r .  T e i t _ e - N r .
I11 .  No .  Par t  l , lo  .
F i g .  C o d i c e

Ver6ase r  /  Ca rbu re to r  /  Ca rbu ra to re

z e i
s c r
s e r

c h n u n g
i p t i o n
i z i o n e

B e
D e
D e

StrJck
Qtv
Qtâ

2

3

292  940

26!  020

261  0 lo

9 \ 5  7 8 5

26 !  040

239  910

230 290

26 t  050

261 100

9 \ z  5 \ t

241  440

260 370

26t 730

96t 021

26!  070

26t  0Bo

267  110

Dtlsenstock

Hauptdtse

Siebht i lse

BINc-Ds-S ta r t ve rgase r  55 /UO / IO3  /
B ING-doub le  f l oa t  ca rbu re to r  4O /
carburatore BI l , lG 40

Vergase rgehâuse  kp1 .  (n i ch t  a l s  E rsa tz_
te i l  l i e fe rba r ,  Vè rgase r  kp l .  muB ve r_
wende t  werden)  /  ca ibu re to r  hous ing  l no tava i l ab le  as  spa re  pa r t ,  use  ca rbu re to r
assy.  )  /  corpo carburatôre (non i " " " iù i ru
come pezzo d i  r i cambi ,  b isogna usare
carbura tore  comple to)  .

Gassch ieber  /  carbure tor  p is ton  /  vaLvo l_agas

Dûsennade l  BG6 |  je t  need le  /  sp i I lo
valvola .  .

Wel lens ieherung /  c i rc l ip  /  seger

Feder tasse /  p las t i c  spr ing  cap /
custodia mol1a valvola gas

Schieberfeder /  spr ing,  carburetor
piston /  molta valvotà gas

O-Ring 4l-Z /  O-r ing /  anel lo gommino

Decke lp la t te  /  cover  p la te  /  coperch io

Federbtgel  /  spr ing c l ip /  archetto moLla

Sechskant rnu t te r  M5 x  OrT5 /  hex .  nu t  /dado

Ste l l schraube M6 x  OrT5 /  ad , jus tment
screw /  v i te registro

Guruni t t l le /  rubber grommet /  cappuccio
gonma . .

Zerstâuber /  d i f fuser /  polver izzatore

Nade ld i i se  2 r9Z /  need le  je t  /  ge t to
a d a g o  . .

o

7

8

9

1 0

t t

t 2

7 3

1 4

t 5

t 6

! 7

/  mix ing tube /  porta getto

185 /  ma in  je t  /  ge t to

/  s ieve  s leeve /  f i l t ro  ge t to

t

t



Bi ld - l J r .  Te i l e - l , t r .
I f  1 ,  l . l o .  P a r t  N o .
F i e .  C o d i c e

c h n u n s
i p t i o i
i z i o n e

B e
D e
D e

z e i
s c r
s c r

S t t c k
Qtv
Qrâ

1 B 9 6 1  t \ 6

26t 625

26!  705

2 6 t  T t o

Leer lau fd i l se  6S /  id le r  je t  /  ge t to
minimo

Siebht lse  /  s ieve  s leeve /  t i l t ro  ge t to
t 9

2 0

2 t

2 2

7

t
Schwimmernadel  /
ga l l egg ian te

f l o a t  n e e d l e  /  s p i 1 1 o

1

t

t

2 3

2 4

2 5

268 BSe

963 t9z

929 7oo

B lo  Tz5

963 18o

B l t  T t o

98 755

938 110

2 \ !  0 2 0

9 8  7 B o

9 t B  9 1 0

267  0go

268  B4g

239 735

261  060

Klemmbt lge l  /  c l ip ,  f loat  needt-e /  fermosp i l l o  ga l l egg ianée

P"f l i1T"rgehâuse kp l .  (n icht  a ls  Ersatz_te i l  t ie fenbar)  t  î loa i  chamber  . " " ; : - (notavai labLe as spare pa i t ) -  t  vaschet ta
comple ta  (non fo rn iU i : -e  come pezzo d ir icamb i  )

Dr ise 90 /  jet  /  get to

Schwimmer /  f loat  /  gal leggiante

l l l f t  / .p in ,  f loa t  need le  /  perno  sp i l1ogal leggiante

Dich tung /  gasket ,  f loa t  chamber  /guarniz ione

Federbtger /  spr ing c l ip /  archetto mol la

O-Ring  3rZ- ! ,8  /  O- r ing  /  ane l lo  gonma

Luftregul ierschraube /  a i r  regulat ing
screw /  v i te ar ia

Feder /  spr ing,  adjustment screw /  no1lav i te  reg is t ro

Leer lau fschraube MZ x  O rT5 /  id le r  sc rew /vite miirimo

Tupfer / t j-ekJ.er / t i t i l latore

Tupfer feder  /  spr ing ,  t i ck le r  /  mo l lat i t i l l a t o r e  .  .

Sp l in t  0 ,Bx !  /  sp t i t  p in  /  copp ig l ia

Star tko lben mi t .D ich tung /  s ta r t ing  p is tonwi th  gasket  /  p is ton" i "6  s ta r te r  conguarniz ione . .  :  .

Druck feder  /  spr ing ,  s ta r t ing  p is ton  /mo l la  p is tonc ino  s Iâ r te r -  .  
-  

.

S ta r tgehâuse /  hous ing ,  s ta r t ing  p is ton  /g u i d a  p i s t o n c i n o  : -  .

2 6
t

t

t

t

t

1

i  
-r0

3 t

2 7

2 B

2 9

32

t 3

3 4

t 5

t6

t

t

t

t

37



B i l d - 1 ' l r .  T e i I e - t J r .
I 1 1 .  I ù o .  P a r t  l J o .
F i g .  C o d i c e

n h
v  ^ l  l t  u

i ^ + i
V L

i z i o

B e
D e
D e

z e i
s c r
s c r

n g
o n
n e

St i l ck
Qtv
Q t â

3 B 2 6 0  \ g z

248  080

2ç,6  nzÂ- 2 v  v ) )

Gummikappe /  rubber  cap
g u i d a  p i s t o n c i n o

39

4 0

Star tknopf  /  s ta r t ing  bu t ton  /  bo t tones t a r b e r

Be 1û f tungs  s  ch lauch
t u b o  s f i a t t o

/ gommino tappo
a a a a

. a

/  vent l ine /-LZU INM



ffio Eo-<_____l=z

(o
ôt

Ë rS.
u=,I-+\ \

\ \ \r \ \
AHO N

@ R

o__4\,o------v/-
r$s
rs:

CI---i\o--_--_-V/-

@rlt

@
ôJ

o
N

Aw
O)

: : o
i; ."
o)
= E
z o
e a O

E ( ,
ô



Bi ld - ] ' l r .  Te iLe - i , l r .
I 11 .  No .  Pa r t  l ' l o .
F i g .  C o d i c e

Werkzeug /  Too ls  /  A t t rezz i

z e 1
s c r
s c r

c h n u n g
i p t i o n
i z i o n e

B e
D e
D e

St rJck
Q t v
^+ ^ '
v u 4

t - t 2

7

I

3

4

5

6

7

8

9

1 0

t t

t 2

t 3

t u

1 5

! 6

277  ?BU

276 065

B l s  zzo

277 4rr

277  790

876 360

277  8 rO

277  8 l o

277 835

277 B I{o

277 825

276  040

876 t95

276 330

2 7 7  8 6 r

277 8 t>

276  B4o

Werkzeugsatz  kp1.  /  too l -  k i t ,  owners  /
t russ  fe r r i

Doppe lmau lsch l i l sse l  10x1J  mm /  fo rk
wrench /  ch iave  f i ssa

S t e c k s c h l û s s e 1  1 1 x 1 J  n m  /  s o c k e t  w r e n c h  /
ch iave  a  tubo

Steckschh isse l  !7x21 mrn  /  socket  wrench /
c h i a v e a t u b o  . .

S e c h s k a n t - S t i f t s c h l û s s e 1  4  /  w r e n c h ,  i n t .
hex .  sc rew /  ch iave  a  b rugo la

S e c h s k a n t - s t i f t s c h l û s s e 1  5  /  w r e n c h ,  i n t .
hex .  sc rew /  ch iave  a  b rugo la

S e c h s k a n t - S t i f t s c h l t s s e l  6  /  w r e n c h ,  i n t .
hex .  sc rew /  ch iave  a  b rugo la

Sehraubenziehereinsatz /  insert  for  screw
dr iver  /  inser to  cacc iav i te

Kreuzsch l i t zk l inge  /  sc rew dr iver
b lade-Ph i1 l ips  /  inser to  cacc iav i te

Schraubenzi-ehergriff / gri-p for screw
dr iver  /  man ico  cacc iav i te '

Ringschltlssel ZZxZ\ mrt / r ing wrench /
ch iave  a  s te l1a

Kontersch lûsse1 /  wrench,  c lu tch
adjustment /  chiave fr iz ione

Werkzeugtasche /  too l  bag , /  bus ta  per
a t t r e z z i

Montagestempel fûr  WD-Ring B3t 260 /  o i : -
s e a l  i n s e r t  j i g  /  p u n t e l l o  c o r t e c o

Montagestempel f t i r  hrD-Ring Z3O 395 /  o i l
sea l  inser t  j ie  /  punte l lô  cor teco

Montagestempel f t r  VJD-Rine ZjO \25 /  o i1
sea l  inser t  j  ig  /  punte l lô  cor teco

Montagestempel f t i r  WD-Ring Z3O t3O /  o i l
s e a l  i n s e r t  j i e  /  p u n t e l l ô  c o r t e c o



Bi ld -Nr .  Te i l e - i J r .
f 1 .1 .  I ' l o .  Pa r t  No .
F i e .  C o d i c e

i c h n u n g
r i p t i o n
r i z i o n e

B e
D e
D e

z e
S C

s c
S t t c k

Qtv
Qtâ

2 5

2 4

2 J

2 t

2 2

2 0

1 B

t 9

t 7

277  970

276 V5

876 296

276 825

977  \70

977  490

B 4 o  6 8 0

977 66!

241 965

276 950

2 g

2B

2 7 277  919

293  090

8 9 9  7 8 6

Zy l inderschraube MB
v i te

x 40 /  cyl- .  screw

Mitnehmerf ix ierung kp1. /  c l .utch hublock ing  too l  assy .  /  a t t rezzo  b loccagg iof r i z ione comple tô

Abz ieher  kp1.  f t r  Kurbe lwe l len lager  /pu l le r  assy .  fo f  bear ing  on  c rankshaf t  /e s t r a t t o r e  c u s c i n e t t i

R inghâ l f te  f r i r  Abz ieher  /  r ing  ha l f  fo rpu l Ie r  /  metâ  ane1 lo  per  es t rà t to re

Ring f t r  Abzieher /  r ing for  puI ler  /ane l lo  per  es t ra t to re

2

( /

/

2 6

Abz ieher  MJ5 ï  ! ,5  kp l .  f r , t r  Magnet radpu l le r  assy .  fo r  f l ywheet  /  es i ra ta ; ; "
volano

Fixierschraube MB x 30 f t r  Kurbelwel le
loca t ing^bo l t  fo r  c rankshaf t  /  fe rmo- -
b loccagg io  a lbero  motore

A b d r û c k p l a t t e  k p l .  /  p u 1 1 e r  p l a t e  a s s v .
c rankcase  d . i sassemb ly  /  p ia t i à -à r t " . iË . i "
smontaggio car ter  moiore-

Fiihrungshtlse 
^fr lr lr lD-Ring, Hauptwelle /guide sleeve for oi1 "". i ,  naià sh; ia 

' /
bussola gu ida per  cor teco]  a lbero
s e c o n d a r i o . o . .

Montagebock-Aufnahmesatz zum Unbau vonMontagebock z7T 9tT rur noCÀx j,agjSàd"aur
Montagebock ZTT 9t9 fûr ROiAx 

-qg6 
i--assembly  t res tLe  se t  to  mod i fy  assernb lv

tresrte zTT 9!T for RorAX jUATS6o-; ; -*"
assembly  r res t te  ZTT 9 !9  fo r  nô fAX t iS6  /
! i !  per modif icazionu- " ippo"to motore
2 7 7  9 t T  p e r  R O T A X  3 \ B / 5 6 ô ' a  s u p p o r r o
m o t o r e  2 T T  9 1 9  p e r  R O T A X  l q 8  . ' .  .  .

Montagebock  kp1.  /  assembly  t res tLe
assy .  /  suppor to  motore  comple to

DichtrJngssatz /  gasket set  /  ser ieguarniz ione

Schraubensichefungsmit te l  6 ccm, LOCTITE
blau  /  means o f  secur ing  LOCTITÉ b lue .o  c . c .  /  f l a c o n e  L O C T I T E  b 1 u  6  c c

FIâchend ich tmi t te l  LOCTITE 515,  v re in ro t  /LOCTITE ruby /  LOCTITE rosso

7

t

nach Bedar f
as  requ i red
a  r i c h i e s t a

nach  Bedar f
as  requ i red
a  r i c h i e s t a

I

I

I

I

l 0 B g g  6 8 l


